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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : SOUNDPROOF FLOORING UNDERLAY
Material . Recycled SBR rubber, cork, rubber foam , PU
Spec. . RR-700

SGS Ref. No. : SHCCM140500939

Manufacturer

Test Performed . Selected test(s) as requested by applicant
Date of Receipt : May. 9, 2014

Test Period . May. 15, 2014 to May. 20, 2014

Test result(s) . Please refer to the following page(s)

********To be continued********

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co.,Ltd
Guangzhou Branch

(homdlor

Chandler Wu
Technical Engineer
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Test Information:
I.  Sample Description

Sample Description Sample Dimension
Black sample 306mmx=301mmx5.4mm
Il. Test Result
Test Condition Test Result
Test Method Temperature difference Thermal Conductivity
Mean temperature (C) .
(C) W/(m-K)]
EN 12667:2001 24.91 9.60 0.080

R . The test result cannot be compared with other results obtained from different
emar

test conditions, and should not be cited to the use condition directly.

Note: The above test was carried out by a SGS internal laboratory.

Statement: Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.
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